
   

 

 

 

 

 

 

   

  

   

    

 

 

 

  

 

   

 

  

S T A T E  O F  M A I N E  

DEP A R T M EN T  O F  EN VI R O N M EN T A L  PR OT EC T I O N  

JANET  T.  MILLS  

GOVERNOR  

GERALD D. REID 

COMMISSIONER 

April 13, 2020 

Mr. Dale Clark 

Anson-Madison Sanitary District 

52 Main Street-Suite 1 

Madison, ME. 04950 

Dclark.amsd@gmail.com Sent via electronic mail 

Delivery confirmation requested 

RE: Maine Pollutant Discharge Elimination System (MEPDES) Permit #ME0101389 

Maine Waste Discharge License (WDL) Application #W002710-5M-M-R 

Proposed Draft MEPDES Permit - Renewal 

Dear Mr. Clark: 

Attached is a proposed draft MEPDES permit and Maine WDL which the Department proposes 
[...]
11/10/2003  1.17 N T 

03/16/2004  1.10 N T 

05/27/2004  1.30 N T 

08/12/2004  1.00 Y T 

10/20/2004  1.00 Y T 

03/23/2005  1.00 Y T 

06/02/2005  1.31 N T 

08/10/2005  2.60 N T 

11/11/2005  1.62 N T 

03/22/2006  2.35 N T 

06/07/2006  1.31 N T 

08/16/2006  0.50 N T 

10/13/2006  1.25 T 

11/10/2006  1.03 N T 

03/21/2007  0.60 N T 

06/28/2007  0.90 N T 

09/19/2007  1.11 N T 

12/11/2007  1.15 N T 

03/18/2008  0.60 N T 

06/05/2008  1.00 N T 

09/11/2008  1.00 N T 

11/24/2008  0.80 N T 

03/12/2009  0.50 N T 

06/04/2009  0.90 N T 

09/16/2009  0.60 N T 

11/18/2009  0.90 N T 

03/17/2010  0.80 N T 

06/16/2010  0.58 N T 

09/08/2010  0.51 N T 

State of Maine - Department of Environmental Protection Page 1 



11/12/2010 0.62 N T

03/15/2011 2.80 N T

06/07/2011 0.90 N T

08/21/2011 0.50 N T

11/17/2011 0.50 N T

02/14/2012 0.76 N T

05/14/2013 1.36 N T

08/13/2014 0.50 N T

12/08/2015 0.99 Y T

08/04/2016 1.08 N T

09/20/2017 4.36 N T

State of Maine - Department of Environmental Protection Page 2 



 
 
 
 
 
 
 
 
 
 
 
 
 

 

ATTACHMENT B 



 

 
  

 
 

 
 
 
 
 
 
 
 
 
 

 
 

 
  

 
 

 
 

 
 

 

Salmonid Survival and Growth Test 

The Salmonid survival and growth test must follow the procedures for the fathead 
minnow larval survival and growth tests detailed in USEPA's freshwater acute and 
chronic methods manuals with the following Department modifications: 

Species - Brook Trout, Salvelinus fontinalis, or other salmonid approved by the 
Department. 

Age - Less than six months old for the first test each year and less than twelve 
months for subsequent tests. 

Size - The largest fish must not be greater than 150% of the smallest. 

Loading Rate - < 0.5 g/l/day 

Feeding rate - 5% of body weight 3 times daily (15%/day) 

Temperature - 12° ± 1°C 

Dissolved Oxygen - 6.5 mg/l ,aeration if needed with large bubbles (> 1 mm 
diameter) at a rate of <100/min 

Dilution Water - Receiving water upstream of discharge (or other ambient water 
approved by the Department) 

Dilution Series - A minimum of 5 effluent concentrations (including the instream 
waste concentrations bracketing acute and chronic dilutions calculated pursuant to 
Section D); a receiving water control; and control of known suitable water quality 

Duration - Acute = 48 hours 
- Chronic = 10 days minimum 

Test acceptability - Acute = minimum of 90% survival in 2 days 
Chronic = minimum of 80% survival in 10 days; minimum growth of 20 mg/gm/d 
dry weight in controls, (individual fish weighed, dried at 100°C to constant 
weight and weighed to 3 significant figures) 



       

 

     

  

 

 

 

      

 

   

 

    

 

     

 

   

    

 

     

 

    

       

     

 

        

 

      

 

    

      

 

 

       

  

        

      

 

    

  

    

 

 

#ME0036811 DRAFT FACT SHEET PAGE 1 OF

2

#W002101 5B D R- - -

MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 

AND 

WASTE DISCHARGE LICENSE 

PROPOSED DRAFT FACT SHEET 

Date: April 13, 2020 

MEPDES PERMIT: ME0101389 

WASTE DISCHARGE LICENSE: W002710-5M-M-R 

NAME AND ADDRESS OF APPLICANT: 

ANSON-MADISON SANITARY DISTRICT 

52 MAIN STREET - SUITE 1 

MADISON, ME 04950 

COUNTY: SOMERSET 

NAME AND ADDRESS WHERE DISCHARGE OCCURS: 

49 PINE STREET 

MADISON, MAINE 04950 

RECEIVING WATER / CLASSIFICATION: KENNEBEC RIVER/CLASS B 

COGNIZANT OFFICIAL AND TELEPHONE NUMBER: 

MR. DALE CLARK 

(207) 696-5211 

Dclark.amsd@gmail.com 

mailto:Dclark.amsd@gmail.com


                         

 

 

 

   

 

            

            

             

           

                 

              

              

            

 

   

 

    

 

              

 

            

         

 

            

                

  

 

             

                  

               
 

               

      

 

                

    

 

               

  

 

                 

 

             

             

 

         

 

            

               

ME0101389 Proposed Draft FACT SHEET Page 2 of 24 

W002710-5M-M-R 

1. APPLICATION SUMMARY 

a. Application: On December 13, 2017, the Department of Environmental Protection 

(Department) accepted as complete for processing an application from the Anson-Madison 

Sanitary District (AMSD) for renewal of combination Waste Discharge License (WDL) # 

W002710-5M-K-R / Maine Pollutant Discharge Elimination System (MEPDES) permit # 

ME0101389, which was issued by the Department on January 3, 2013 for a five-year term. 

The January 3, 2013 permit authorized the monthly average discharge of 5.0 million 

gallons per day (MGD) of secondary treated wastewater from a publicly owned treatment 

works (POTW) to the Kennebec River, Class B, in Madison, Maine. 

2. PERMIT SUMMARY 

a. Terms and conditions 

This permitting action is different from the January 3, 2013 permit in that it: 

1. Establishes 85% removal for biochemical oxygen demand (BOD) and total suspended 

solids (TSS) based on the nature of the influent; 

2. Establishes BOD and TSS monthly average, weekly average, and daily maximum 

concentration limits of 30 mg/L, 45 mg/L, and 50 mg/L, respectively based on the nature of 

the influent; 

3. Eliminates the seasonal, bimonthly effluent total phosphorus reporting condition as a result 

of changes in the type of wastewater that is being processed as well as a lack of reasonable 

potential to cause or contribute to a water quality exceedance in the receiving water; 

4. Adjusts the Escherichia coli bacteria (E.coli) monitoring period to April 15th – October 31st 

pursuant to 38 M.R.S. §465 (4)(B); 

5. Adjusts the monthly average and daily maximum mass copper limit based on the percent of 

total copper discharged; 

6. Adjusts the monthly average mass aluminum limit based on the percent of total aluminum 

discharged; 

7. Establishes a monthly average mass limit for zinc based on the results of laboratory testing; 

8. Establishes a 1/Occurrence reporting and monitoring requirement for peracetic acid in the 

effluent when that chemical is being used as part of a pilot study; 

9. Increases the daily maximum volume for transported wastes; 

10. Establishes routine Surveillance-level Whole Effluent Toxicity (WET) testing due to the 

increase in transported wastes volume and sources and as a result of laboratory results; and 



                         

 

 

 

    

 

           

 

 

              

 

            

              

                

 

                

              

              

          

              

               

 

             

               

              

          

 

            

              

            

            

           

          

                

          

 

             

     

 

            

      

 

               

               

   

 

             

            

              

 

ME0101389 Proposed Draft FACT SHEET Page 3 of 24 

W002710-5M-M-R 

2. PERMIT SUMMARY (cont’d) 

11. Reduces the monitoring frequency for pH from 1/Day to 5/Week. 

b. History: The most recent relevant licensing and permitting actions include the following: 

October 1, 1998 – The USEPA issued National Pollutant Discharge Elimination System 

(NPDES) permit #ME0101389 to the AMSD for a five-year term, which superseded the previous 

NPDES permit issued to the AMSD for this facility by the USEPA on August 26, 1991. 

May 23, 2000 – Pursuant to 38 M.R.S. §420 and §413 and Interim Effluent Limitations and 

Controls for the Discharge of Mercury, 06-096 C.M.R. Chapter 519, the Department issued a 

Notice of Interim Limits for the Discharge of Mercury to the permittee thereby administratively 

modifying WDL #W002710-47-E-R by establishing interim monthly average and daily 

maximum effluent concentration limits of 7.1 parts per trillion (ppt) and 10.6 ppt, respectively, 

and a minimum monitoring frequency requirement of 4 tests per year for mercury. 

January 12, 2001 – The Department received authorization from the USEPA to administer 

the NPDES permit program in Maine. From that date forward, the permit program has 

been referred to as the MEPDES permit program and #ME0101389 (same as the NPDES 

permit) will be the primary reference number for the facility. 

June 27, 2001 – The Department issued WDL #W002710-5M-H-R / MEPDES permit 

#ME0101389 to the AMSD for a five-year term. The 6/27/01 permit superseded WDL 

Modification #W002710-5M-G-M issued on July 22, 1999, WDL Modification 

#W002710-47-F-M issued on January 14, 1997, WDL #W002710-47-E-R issued on 

January 10, 1996, WDL #W002710-47-D-R issued on September 24, 1990, WDL 

Amendment #W002710-47-B-A issued on June 22, 1987, and WDL #W002710-47-A-R 

issued on October 24, 1984 (earliest Order on file with the Department), as well as the 

10/1/98 NPDES permit issued by the USEPA. 

April 10, 2006 – The Department amended the 6/27/01 permit to incorporate testing 

requirements of 06-096 CMR 530. 

December 21, 2007 – The Department issued permit renewal WDL #W002710-5M-I-R / 

MEPDES #ME0101389 for a five-year term. 

May 18, 2011 – The Department amended the 12/21/07 permit to authorize the AMSD to 

receive and treat up to 120,000 gallons per day (gpd) of transported wastes at the 

wastewater treatment facility. 

February 6, 2011 – The Department issued a Modification of WDL #W002710-5M-L-R / 

MEPDES permit #ME0101389 for reduction of mercury testing frequency from 4/Year to 

1/Year based on Certain deposits and discharges prohibited, 38 M.R.S. § 420 §§ 1-B(F). 



                         

 

 

 

    

 

            

      

 

               

     

 

            

                

                  

               

               

               

    

 

             

 

              

          

   

 

             

              

                

             

    

 

               

                

                  

           

             

 

           

 

 

 

 

 

 

 

 

 

 

 

ME0101389 Proposed Draft FACT SHEET Page 4 of 24 

W002710-5M-M-R 

2. PERMIT SUMMARY (cont’d) 

January 3, 2013 – The Department issued permit renewal WDL #W002710-5M-K-R / 

MEPDES #ME0101389 for a five-year term. 

December 4, 2017 – The AMSD submits a timely and complete application to renew the 

WDL/MEPDES permit for the facility. 

c. Source Description: The AMSD wastewater treatment facility provides treatment of 

sanitary sewage generated by entities in the Towns of Anson and Madison. The facility is 

approved to accept a daily maximum of 146,000 gallons per day of septage. A list of the 

transported wastes accepted at the facility that was submitted by the permittee as part of 

their application, is included as Attachment A. A map created by the Department showing 

the location of the treatment facility, paper mill and receiving water is included as Fact 

Sheet Attachment B. 

There are no combined sewer overflow points associated with the collection system. 

d. Wastewater Treatment: The AMSD facility provides a secondary level of treatment via 

primary clarification, and a 25-million-gallon aerated lagoon and 3.7-million gallon 

polishing pond. 

Primary treatment for the municipal sanitary wastewater includes a channel grinder or bar 

rack, a vortex grit removal system, and primary clarification. When sanitary flows exceed 

2.0 MGD, all flows above 2.0 MGD bypass the clarifier and are pumped directly to the 

primary mixing chamber. Sludge dewatering is achieved via an automated screw press 

system and belt press. 

Final effluent is conveyed for discharge to the Kennebec River at Madison via a 24-inch 

diameter outfall pipe that is submerged to a depth of approximately 30 feet at mean low 

water. The outfall pipe is fitted with a diffuser to enhance mixing of the effluent with the 

receiving waters. The Department's Division of Environmental Assessment has determined 

that the effluent does achieve complete and rapid mixing with the receiving waters. 

See Attachment D of this Fact Sheet for a facility schematic. 



                         

 

 

 

    

 

              

              

                

             

               

             

                

               

                

     

 

     

 

              

             

            

               

 

 

     

 

            

              

              

           

           

            

            

               

                

               

   

 

                

           

           

          

 

 

 

 

 

 

 

ME0101389 Proposed Draft FACT SHEET Page 5 of 24 

W002710-5M-M-R 

3. CONDITIONS OF PERMIT 

Conditions of licenses, 38 M.R.S. § 414-A, requires that the effluent limitations prescribed for 

discharges, including, but not limited to, effluent toxicity, require the application of best practicable 

treatment (BPT), be consistent with the U.S. Clean Water Act, and ensure that the receiving waters 

attain the State water quality standards as described in Maine's Surface Water Classification 

System. In addition, Certain deposits and discharges prohibited, 38 M.R.S. § 420 and Department 

rule Surface Water Toxics Control Program, 06-096 C.M.R. 530 (effective March 21, 2012), 

require the regulation of toxic substances not to exceed levels set forth in Surface Water 

Quality Criteria for Toxic Pollutants, 06-096 C.M.R. 584 (effective July 29, 2012), and that ensure 

safe levels for the discharge of toxic pollutants such that existing and designated uses of surface 

waters are maintained and protected. 

4. RECEIVING WATER QUALITY STANDARDS 

Classification of major river basins, 38 M.R.S. § 467(4)(A)(9) classifies the Kennebec River at 

the point of discharge (from the Route 201A bridge in Anson-Madison to the Fairfield-

Skowhegan boundary, including all impoundments) as Class B water. Standards for 

classification of fresh surface waters, 38 M.R.S. § 465(3) describes the standards for Class B 

waters. 

5. RECEIVING WATER QUALITY CONDITIONS 

The State of Maine 2016 Integrated Water Quality Monitoring and Assessment Report, 

prepared by the Department pursuant to Sections 303(d) and 305(b) of the Federal Water 

Pollution Control Act lists the segment that includes the discharge as Assessment Unit ID 

ME0103000306_338R_04 for the Kennebec River, Main stem, from Carrabassett River to 

Fairfield-Skowhegan boundary (excluding Mill Stream, Norridgewock, to the Weston Dam) as 

Category 4-B: Rivers and Streams Impaired by Pollutants – Pollution Control Requirements 

Reasonably Expected to Result in Attainment for dioxin (including 2,3,7,8-TCDD). The 

comment field also states “4-B Dioxin limits in 38 MRSA Section 420. Compliance is 

measured by (1) no detection of dioxin in any internal waste stream (at 10 pg/L detection 

limit), (2) no detection in fish tissue sampled below a mill’s outfall greater than upstream 

reference. 

This segment is also listed under Category 5-D for legacy PCBs. The comment field states 

“7/15/2014: Added ‘(excluding Mill Str., Norridgewock, to Weston Dam)’ to location 

description to clarify extent – segment ME0103000306_338R_01 is located within this 

segment. Recent fish tissue monitoring has revealed legacy PCBs.” 



                         

 

 

 

      

 

              

              

                

             

               

                 

                

               

              

       

 

              

                 

               

             

           

         

 

             

            

 

        

 
             

                
                

                 
      

 
               

         

 

            

                 

  

 

   

                      

                            

                        

 

 

 

 

ME0101389 Proposed Draft FACT SHEET Page 6 of 24 